

IPC Rigid Vinyl Sheet Woodland Test Results
ASTM D4226-05



Eggers Industries



CLIENT: InPro Corporation
S80 W18 766 Apollo Dr
Muskego, WI 53150
Attn.: Matthew Bennett

Test Report No: 177:019541-01	Date: February 02, 2009
--------------------------------------	--------------------------------

SAMPLE ID: 0.040 Sanparrel Woodland Sheet

DATE OF RECEIPT: January 21, 2009

TESTING PERIOD: January 27, 2009

AUTHORIZATION: Client's Letter

TESTS REQUESTED: The submitted sample was tested for Impact Resistance in accordance with the procedures outlined in ASTM D4226-05

TEST RESULTS: Continued on the following pages

PREPARED BY:

Robert Strzelecki, Technician
Building Materials Lab

SIGNED FOR AND ON BEHALF OF
SGS U.S. TESTING COMPANY INC.

Dominick Lepore, Manager
Building Materials

Page 1 of 2

This document is issued by the Company under its General Conditions of Service for North America printed overleaf or accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction document. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document can not be reproduced, except in full, without the prior written permission of SGS U.S. Testing Company Inc. Samples are not retained by the Company for more than 30 days, unless special arrangements are made.

CLIENT: InPro Corporation

RESULTS:

IMPACT RESISTANCE
ASTM D4226-05

IMPACT RESISTANCE	PASS	FAIL
in/lbs	%	%
120	100	0
128	80	20
132	50	50
136	0	100

Requirement: 50% of samples passing

Notes: Sample ID: 0.040 Sanparrel Woodland Sheet
Gardner Impact Tester, Method A
Impactor H 25
Impactor Weight: 8 lbs
Panel Support Ø 0.64"
Lab Environment: Temperature 23° C, Humidity 50 %
Specimen Conditioning: 48 hours minimum

End of Report



Stile & Rail Doors, Door Frames,
Veneered Components, Plywood

Flush Doors

Two Rivers Division
One Eggers Drive
Two Rivers, WI 54241
Phone: 920.793.1351
Fax: 920.793.2958

Neenah Division
164 North Lake Street
Neenah, WI 54956
Phone: 920.722.6444
Fax: 920.722.0357

www.eggersindustries.com

email: sales@eggersindustries.com